
  

 

SUBMITTED BY 

Ontario Clean Water Agency 
2085 Hurontario Street, Suite 500 
Mississauga, Ontario L5A 4G1 
 

    

 

 

 

Corporation of the Township of 
Callander  
 

Drinking Water System Financial 
Plan #187-301 

 

 

 

 

Date:  Oct 14, 2025 

Rev: 1 



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

 ISSUE AND REVISIONS RECORD 
(2018/06) 

 

 

 

 

 Issue and Revision Record 

 Rev. No.  Date  Prepared by:  Reviewed by:  Approved by:  Rev. Description 

1 10/14/2025 Jason Younker Stephen Romano  Initial Draft 

2 11/12/2025 Jason Younker Stephen Romano Stephen Romano Final Version 

      

      

      

      

 

 

 

 

Report prepared by:   

Jason Younker, P.Eng 
[...]
5 Continuous Improvement ................................................................................................. 10 

6 Conclusion ........................................................................................................................ 10 

7 Financial Statements ......................................................................................................... 11 

8 Notes on the Callander DWS Financial Plan ....................................................................... 15 

 

Appendix A: Ontario Regulation 453/07 

Appendix B: Callander’s 2025 Major Maintenance Recommendations for 2025-2030 

 



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

   PAGE 1 

1 Introduction 

The Corporation of the Township of Callander (the Township) has retained the Ontario Clean Water 
Agency (OCWA) to update the Financial Plan for the Township’s Drinking Water System (DWS) in order 
to comply with the Financial Plan regulation (O. Reg. 453/07) made under the Safe Drinking Water Act.  

This Financial Plan has been prepared in accordance with O. Reg. 453/07, as well as the provisions of the 
financial planning guidelines published by the Ministry of the Environment (MOE), now Ministry of the 
Environment, Conservation, and Parks (MECP), in August 2007 entitled “Toward Financially Sustainable 
Drinking-Water and Wastewater Systems”.   

The Financial Plan was prepared for the Township’s DWS based on information supplied by the 
Township and operational staff, including future capital and major maintenance projects, water system 
financial information, as well as tangible capital asset information that the Township generated in 
accordance with the Public Sector Accounting Board (PSAB) standard PS 3150 requirements.   

The information supplied by the Township and operational staff was used to generate a financial 
operating plan that forecasted future annual expenditure requirements from 2025 to 2031. A revenue 
plan relying primarily on user fees was generated to support the expenditure requirements outlined in 
the operating plan. The information generated in the operating and revenue plans along with the 
tangible capital asset information was used to develop a Financial Plan for the Township’s DWS covering 
a study period from 2025 to 2031 in accordance with O.Reg. 453/07 requirements (minimum six-year 
study period). 

1.1 Legislative Context to Financial Planning 

There have been a number of legislative initiatives affecting water system management and operations 
following the waterborne illness tragedy in Walkerton in 2000. Following this incident, the Government 
of Ontario established a public inquiry chaired by the Honourable Dennis O’Connor to look into the 
tragedy. The Inquiry Report recommended a comprehensive approach to the delivery of safe drinking 
water in Ontario. 

The MECP has responded to the Inquiry recommendations by making legislative changes. One change 
directly related to the development of this Financial Plan was the passage of the Safe Drinking Water 
Act, 2002 (SDWA). It requires owners of a municipal drinking water system to apply for and obtain a 
Municipal Drinking Water Licence. There are five elements that must be in place in order for the owner 
of a drinking water system to obtain a Licence: 

1) A Drinking Water Works Permit to establish or alter a drinking-water system. 

2) An accepted Operational Plan. The Drinking Water Quality Management Standard (DWQMS) is 
the standard upon which operational plans are based. The plan documents an operating 
authority’s quality management system (QMS). 

3) An Accredited Operating Authority.  A third-party audit of an operating authority’s QMS will be 
the basis for accreditation. 

4) A Permit to Take Water. 



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

   PAGE 2 

5) A Financial Plan to be prepared and approved in accordance with the prescribed requirements in 
the Financial Plans Regulation. 

Under Section 30 of the SDWA, the Financial Plan element of the licence program must either be 
prepared in accordance with the Sustainable Water and Sewage System Act, 2002 (SWSSA) or in 
accordance with the requirements set by the Minister of the Environment. SWSSA regulations have not 
been published. Accordingly, the requirements set by the Minister of Environment apply as per the 2007 
MECP guidelines.  

Regulation 453/07 of the Safe Drinking Water Act was passed in 2007 and contains two key provisions 
that apply to an existing water system:  

1) A person who makes an application under the Act for a municipal drinking water licence shall, 
before making the application, prepare and approve Financial Plans for the system that satisfy 
the requirements of O. Reg. 453/07, S. 1(1). 

2) As a condition in a municipal drinking water licence that is issued in response to an application 
made under Section 33 of the Act for a municipal drinking water licence, the Director shall 
include a requirement that the owner of the drinking water system, by the later of July 1, 2010 
and the date that is six months after the date the first licence for the system is issued, prepare 
and approve Financial Plans for the system that satisfy the requirements prescribed O. Reg. 
453/07, S. 1(3). 

Several other provisions are also set out in the regulation that must be met by a municipality operating a 
water system: 

 The Financial Plan must be approved by a resolution that is passed by the Council of the 
municipality. 

 The Financial Plan must apply to a period of at least six years. 

 The Financial Plan must be available, upon request, to members of the public at no charge and 
posted on the internet (if the municipality maintains a website).  

  The municipality must provide notice as deemed appropriate to advise the public of the 
availability of the Financial Plan. 

Once a system is licenced, the municipality’s Financial Plan is required to be updated every five years, in 
conjunction with every application for license renewal.  Full documentation of the Financial Plan 
regulation, O.Reg. 453/07 can be found in Appendix A. 

The PSAB of the Canadian Institute of Chartered accountants approved new municipal financial 
accounting and reporting standards (PS1201) requiring that tangible capital assets (TCA), statement of 
financial position, statement of net debt, statement of Operations, and statement of cashflow, including 
the assets of drinking water systems, be included in municipal financial statements. Stat 3150 came into 
effect on January 1, 2009 requiring statements to be reported on a full accrual accounting basis. 

The Clean Water Act, 2006 targets the protection of drinking water supplies through the development of 
collaborative, locally driven, science and watershed-based source protection plans.  According to the 
MECP financial planning guidelines, Financial Plans should include source water protection costs related 
to the provision of water services.  Utilities are encouraged to have, at minimum, estimates of any 
current source protection costs as a separate cost item by the time that their Financial Plans are 



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

   PAGE 3 

required in order to effectively align with the anticipated approval timelines for source protection plans 
(2010-2012).   

In June 2007, the government of Ontario proposed a lead action plan.  The Financial Plans regulation 
requires municipalities’ Financial Plans to include the costs associated with replacing lead service pipes 
that are part of their drinking water system. 

1.2 Callander’s Drinking Water Systems 

The Callander Drinking Water System (DWS), located in the Township of Callander is owned by the 
Township and is operated by the Ontario Clean Water Agency. Callander is located just a few kilometers 
south of North Bay, on the eastern shore of Callander Bay (off of Lake Nipissing). The DWS draws its 
water from Callander Bay through a 400mm intake pipe, extending about 1km into Lake Nipissing. A 
lakeside low lift pumping station pumps the raw water to the treatment facility where two Ecodyne 
package treatment plants are located. Sodium hydroxide may be added for pH adjustment, along with 
alum (for coagulation) and sodium hypochlorite for pre-chlorination.  

The Callander Water Treatment Plant (WTP) consists of an in-line static mixer for the addition of the 
aluminum sulfate coagulate, two Ecodyne package treatment units each rated at 1500m3/day, a chlorine 
contact chamber (62.5m3), a two cell clearwell (231m3), chemical feed systems for sodium hypochlorite, 
aluminum sulfate and sodium hydroxide, online chlorine and turbidity analyzers, and a 112kW diesel 
powered standby unit. Each Ecodyne unit contains flocculation and clarification zones with gravity flow 
filters (Activated Carbon/dual sand media filters).  

The treated water travels to a clearwell, and is pumped by three 30HP vertical turbine high lift pumps 
(each rated at 2300m3/day) from the clearwell to the distribution system and a 2272m3 standpipe. The 
distribution system is primarily comprised of 8-inch ductile iron pipe installed in 1973, with PVC 
installations occurring in 2001-2002 in newer residential developments.  

2 Financial Operating Plan 

The financial operating plan includes the full costs of operating the Township’s DWS on an ongoing basis 
and includes capital investments, operating costs, maintenance costs, administration costs, debt 
management costs, and other miscellaneous costs.  

A financial operating plan for the Township’s DWS was developed using historical financial statements, 
forecasted capital and major maintenance expenditures, and tangible capital asset information. These 
aforementioned elements were used to forecast the annual expenditure requirements while taking into 
account contingency costs, inflation and expected growth. 

2.1 Operating Expenses 

Recurring operating expenses for the Township’s DWS consists of wages, contracted services and 
benefits for plant operations and Township staff.  Operating costs also include financial expenses, 
program support, materials and supplies, utility costs (i.e. Hydro & Gas), and repairs and maintenance 
activities.  



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

   PAGE 4 

The total water operating expenses incurred in 2025 (excluding capital items) for the Township’s DWS is 
estimated to be $532,420 (refer to Statement of Financial Operations). The majority of these costs are 
expected to increase by 2% - 4% annually over the course of the study period based on inflation and the 
increasing costs associated with energy and treatment chemicals. Based on operating expenses in 
previous years, expenses during the study period may fluctuate by ±10-30% according to the variance in 
needs and activities in any given year.  Projected expenses are based on budgeted expenses for 2024 
and 2023 and have been adjusted for inflation and forecasted to 2031. 

2.2 Capital Costs 

Yearly maintenance expenditures refer to upkeep costs to maintain assets in service.  Capital 
expenditures are the costs involved in upgrading, acquiring, or replacing an asset used in the drinking 
water system. 

An existing capital and major maintenance plan was updated to identify future capital and major 
maintenance needs for the period of 2025-2031, as part of the development of this Financial Plan.  
Capital expenses contribute to the asset value of the plant.  Yearly maintenance is not factored into the 
value of the system's assets and is considered an operational expense.  The Capital Plan covers the 
period 2025 to 2031 and utilizes information from OCWA’s projections of capital needs. 

Some of the major expenditures that are capitalized during the study period (2025-2031) include the 
following: 

 Replacement of obsolete radio equipment in the water tower ($37,000 in 2025) 

 Replace low lift pump control panel ($56,000 in 2025) 

 Replace turbidity analyzer ($8,000 in 2026) 

 Replace low lift pump ($40,000 in 2031) 

2.3 Debt Management 

Presently, the DWS presently has no debt obligations.  No additional debentures are forecasted to be 
incurred during the study period.  

2.4 Lead Pipe Replacement Cost 

There are no costs associated with lead pipe replacement for the Township’s DWS.  

2.5 Source Water Protection Costs 

There is presently no funding for the Callander’s Source Water Protection Plan in the financial planning 
for the drinking water system. 



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

   PAGE 5 

3 Funding Plan 

A funding plan was developed to ensure that the annual expenditures forecasted in the financial 
operating plan can be sustained over the study period.  The funding plan relies mainly on the revenues 
generated from the direct users of the DWS through water rates, in combination with various 
government grants and general revenue, to cover forecasted capital and operating costs. The plan also 
considers potential infrastructure and federal/provincial grants that would help fund expenditures for 
the study period. 

3.1 Water Rates 

Based on the location of the drinking water system, there is the possibility of the system to make future 
connections and expand over time.  Users of the DWS are charged a metered rate ($5.137493/m3) with 
a minimum quarterly charge ($77.78). For the financial plan, it has been assumed that this metered rate 
will continue.  

The anticipated water flat rates charged to consumers can be found in Figure 3.1.  The rates increased 
by 2% during the planning period to account for yearly inflation.  

Table 3.1 – Anticipated Water Rate Increases from 2025-2031 

 

3.2 Water System Reserve Fund 

Based on the current revenue and expenditure forecasts for the study period, there will be no 
requirement to raise any additional funds through debentures.  The Township maintains an 
infrastructure reserve, a facility maintenance reserve, and a general water and wastewater reserve fund 
that are all shared between the water and wastewater systems.  Based on the systems’ overall 
replacement costs, the water system was attributed 60% of the overall reserve funds to an amount of 
$1,169,332 as of Jan 1, 2025. 

The water reserves are used to set aside funds to finance future expenditures in the DWS. This account 
determines the financial health/sustainability of the DWS. The DWS is considered in optimal financial 
health when the balance at the end of the year is equivalent to the system’s accumulated amortization.  
This would allow a water reserve buildup at the same rate as the infrastructure debt.   

This ending balance is obtained after factoring the yearly cash inflows and outflows. This account 
receives cash inflows through funds transferred from the Township’s operating account, additional 
annual surplus from water rates, and interest accrued (if any). The cash outflows consist of expenditures 
on capital and major maintenance works, operational expenses, and any debt management expenses.  

Year 2025 2026 2027 2028 2029 2030 2031

Residential Water User 

Fees ($/year) $1,443.89 $1,472.77 $1,502.23 $1,532.27 $1,562.92 $1,594.17 $1,626.06

Water Rate ($/m
3
) 5.137493 5.240243 5.345048 5.451949 5.560988 5.672207 5.785652

% rate increase 2% 2% 2% 2% 2% 2%

Proposed Water Rate Increases



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

   PAGE 6 

3.3 Government Funding 

In the past, the Township has received funding from various government programs to assist the 
Township with the costs incurred for major capital works.  Currently, there are no anticipated funding 
opportunities either anticipated or approved for any of the planned capital work. 

  



 CALLANDER DRINKING WATER SYSTEM 

FINANCIAL PLAN REV. 1 

 

   PAGE 7 

4 Financial Plan Summary 

This section provides a summary of the principal features concerning the current and projected future 
state of the Township’s DWS. The financial information is contained in financial statements covering at 